ULEA WATER POLLUTION CONTROL RESEAH(CH SEHIES @& 140
[

REVERSE OSMOSIS DEMINERALIZATION
OF ACID MINE DRAINAGE

L

\\ B b

U.S. ENVIRONMENTAL PROTECTION AGENCY



WATER POLLUTION CONTROL RESEARCH SERIES

The Water Pollution Control Research Series describes the
results and progress in the control and abatement of pollution
in our Nation's waters. They provide a central source of
information on the research, development, and demonstration
activities in the water research program of the Environmental
Protection Agency, through in-house research and grants and
contracts with Federal, state, and local agencies, research
institutions, and industrial organizations.

Inquiries pertaining to Water Pollution Control Research
[...]
required to define the process variables. lHowever, it was shown that
it is feasible to reduce the iron concentration well below the drinking
water standards by providing any of the post treatment schemes described
above. It will also probably be necessary to add a small amount of
potassium permanganate to insure oxidation and precipitation of the
manganese to the levels required bv the USPHS standards. It may also
be noted that conventional water treatment methods would be applicable
for treating the permeate, since the levels of iron and manganese are
similar to those found in many municipal water supplies.

The concentrate stream from RO is a potential pollution problem and
further treatment is required. Typicallv this would involve neutrali-
zation and oxidation of the iron followed by solids/liquid separation
in a settling lagoon. This treatment would remove essentially all of
the iron and aluminum if operated at a pH higher than 7.5. Some (CaSOy
precipitation and removal can be expected, but the settling tank over-
flow would still be supersaturated with CaSOa. The theoretical
solubility of CaS0, is generally assumed to be 2000 mg/l but this can
vary considerably with ionic strength of the solution, temperature,
reaction kinetics and the concentrations of various other ions in the
solution. It has been reported (8) that CaSO, precipitation within an
RO unit can be controlled if the CaSO, concentration does not exceed
about 300-4007% of the theoretical concentration. The concentrate
(brine), in this case, retains all the CaS0, in solution until the brine
has passed out of the RO unit. Then if the brine is held for a period
of time calcium sulfate will precipitate. The time dependencv of CaSOa
precipitation was also verified in this study. Simulated AMD was
neutralized and settled to remove iron. This water was then passed
through the hollow fiber RO module operating at 85% recovery. The
resulting brine was supersaturated with CaSO,. The changes in brine
quality with time are shown in Table 4.

23



TABLE 4

CHANGE IN BRINE CHARACTERISTTICS WITH TIME

Time Total Hardness Calcium as Ca Sulfate
(days) (mg/1 as CaCOB) (mg/1)
0 5800 1260 6000
1 4550 860 4500
4 3880 624 4200

It may be seen that after &4 days, the calcium concentration had been
reduced to 624 mg/l which is extremely close to the theoretical level
of 590 mg/l Ca which is equivalent to 2000 mg/l CaSO,. These facts
indicate that after treatment of the brine and precivitation of irom,
aluminum, and CaSO,, it may be possible to recycle the brine back
through the RO unit, and hence eliminate a liquid waste stream. This
system of recycling treated brine was developed at the EPA-Mine
Drainages Field site and reported by Hill, et al. (9). The process
(called Neutralosis) was operated for only short periods of time, and
hence, additional data is required to fully evaluate this treatment
method. It should also be noted that the Neutralosis process will
not remove magnesium (Mg) or manganese (Mn) unless neutralization of
the brine is taken to pl 9.5 or above. Therefore, these compounds
would build up within the system until an equilibrium is reached
where the pounds of Mg and Mn leaving the system in the waste sludge
plus the product water would equal the pounds of Mg and Mn entering
the system in the feed water. While no problem with magnesium was
anticipated, since magnesium salts are quite soluble, the manganese
could cause problems resulting in excessive amounts of manganese in the
RO product water.

Because of the problem of various ion build-ups in the svstem when
brine recirculation is practiced, experiments in brine softening, i.e.
removal of Ca, Mg, and Mn were conducted. The brine produced with

the hollow fiber unit from preneutralized and settled AMD has a compo-
sition as shown in Table 5. This brine was then subjected to various
lime and soda ash dosages to determine how much chemical was needed

to achieve a given degree of softening. Lime was added first at
dosages of 0 to 2200 mg/l and reacted on a Phipps-Bird stirrer for
forty minutes to provide contact between the sludge blank~t and the
brine. After settling, the supernatant was analyzed for total hardness,
calcium hardness, and pH. In some cases sulfate analysis were also
performed. The results of these tests are presented in Table 6.

.
S

24



TABLE 5

CHEMICAL ANALYSIS OF HOLLOW FIBER RO BRINE (1)

Constituent Concentration- mg/1
Sulfate 6000
Total Hardness (2) 5800
Calcium Hardness (2) 3150

Manganese 65
Total Iron 0.35
Total Dissolved Solids 8085

(1) Raw AMD was preneutralized and settled
(2) As CaCOjy
TABLE 6
ANALYSIS OF SOFTENED RO BRINE
Lime Soda Ash
Dosages Dosage Total Hardness* Calcium Hardness®
(mg/1) (mg/1) pH (mg/1 as CaCl3) (mg/1 as CaCO3)
1500 0 11.6 5450 5450
1500 5000 11.6 450 80
1500 3500 - 1160 1040
0 4000 10.5 620 220
* As CaCOj

It ig apparent from Table 6 that 1500 mg/l lime (as Ca0) removed all
the magnesium hardness as well as all manganese but increased the

calcium

hardness.

It may also be noted that 4000 mg/l soda ash was

almost as effective in softening as 1500 mg/1 lime and 5000 mg/1 soda

ash.

From this it can be concluded that, it is not necessary to add

lime to remove the magnesium hardness, since MgCO3 is being precini-
The addition of lime to precipitate magnesium hardness only
increases the calcium noncarbonate hardness, thus requiring a larger

tated.

soda ash dosage.

It is difficult to compare these lahoratorv dosages with the theoret-
ical amount required due to the changing nature of the brine as
discussed previously. Obviously, calcium sulfate precipitated with
brine aging (Table 4), renderingit difficult to compare some of the
tests. No calcium sulfate was precipitated during the softening

25



reactions, however, as the sulfate concentration did not change. The
insensitivity of the sulfate test (#10%) make accounting for all the
sulfate difficult. It is apparent from these tests that 4000-5000 mg/l
soda ash will remove up to 90% of the total hardness present in the brine.
It may not, however, be necessary to remove 907% of the Ca, Mg, and Mn to
successfully recycle the supernatant back to the RO system. There are
additional problems which must be evaluated regarding softening. These
include increased sludge volumes which complicates the ultimate disposal
problem, and methods of controlling the system.

It was therefore concluded that traatment method A was feasible and the
question of recycling clarifier overflow requires additional field
operation data. It is also recommended that additional studies be
undertaken regarding brine softening.

Treatment Method B - Preneutralization (Figure 8)

In this scheme, the AMD was neutralized to a pH of 6.7 to 7.0 and
aerated to provide ox?dation of the iron and manganese. The objective
was to reduce the soluble iron and manganese in the pretreatment step,
to such a level that USPHS standards could be met after the reverse
osmosis treatment. The resultant slurry would contain all the iron and
manganese in an insoluble colloidal state which would be rejected 1007
by the RO unit. All other soluble ions {Ca, Mg, and SO4) would be
rejected to the same extent as in untreated AMD. The product water from
the RO unit would meet USPHS standards and following chlorination could
be used as a potable water supply without post treatment as in the
previously discussed treatment method. The brine stream from this
system could then be routed to a lagoon for further concentration.
Disposal of the overflow and underflow from the lagoon would be identi-
cal to the previously discussed treatment method (Method A, Figure 7).
To evaluate this scheme the simulated acid mine feed water was
neutralized with 155 mg/l of lime (as Ca0) to a pH of 6.7 and was
aerated continuously to keep the ferric hydroxide slurry in suspension.
The ferrous iron content of this slurry was less than 0.05 mg/1 and
total iron content was about 125 mg/l. The iron slurry was then fed

to the tubular RO unit, since a slurry of this kind can only be treated
by a tubular RO system. Both the concentrate and the product water
were recirculated back to the feed tank and the flux and the water
quality data were monitored at various intervals. Figure 9 shows the
variation of the flux rates with the operational time. The flux rate
characteristics observed in this experiment were found to be very
favorable. The flux rate dropped from 10.6 to 9.6 gallons per sq ft of
membrane per day (gsfd) in the first six hours as would normally be
expected due to initial compaction at 600 psi, but significantly

higher flux rates were recorded at later time intervals. The flux

rate increased to a value of 10.8 gsfd at the end of 24 hours of opera-
tion and then stabilized at a value of 11.2 gsfd for a continuous test
duration of 235 hours. The reason for such flux characteristics could

26



Lc

Neutralization
Raw and Fe & Mn Product
e —— Oxidation of b e~ Reverse Osmosis
Fe and Mn Slurry Water
p ibl Concentrate
0SS e ;

Recycle Blurry *

* Chlorination
Lagoon

‘ Drinking

Disposal Ultimate Disposal Water

1. Chemical Recovery
2. Stream Disposal
3. Mine Disposal

1. Deep Mines
2, Strip Mines
3. Dewater & Landfill

FIGURE 8

ALTERNATE AMD TREATMENT SCHEME - METHOD B, PRENEUTRALIZATION




8¢

200

et
|9,
o

Solids mg/1

Total Dissolved
1
(el
S

12

e
o

o

Flux gsfd @
600 psi - 77°F

Elapsed Time (Hours)

FIGURE 9

OPERATIONAL DATA FOR PRENEUTRALIZATION (METHOD B)

P__ﬂﬂ,_-—v"“’ﬂwi
e
—— —
\
b 1
50 100 150 200 250



possibly be attributed to a scouring or brushing effect of the ferric
hydroxide precipitate on the cellulose acetate membranes. This scouring
apparently provided a continuous cleaning of the membranes and produced
higher sustainable flux rates. Moreover, all the ferrous iron had
already been converted to the ferric hydroxide precipitate and therefore
no fouling of membranes because of the in situ oxidation of the ferrous
iron was possible. During the experiment a slight increase in salt
passage through the membrane was observed. This increase is also shown
in Figure 9. It may be seen that the product water TDS increased stead-
ily from 68 hours to 163 hours and then appeared to stabilize. This
increase could indicate that some damage to the membrane desalting laver

had occurred, and this could have been the cause of the observed flux
increase,

Table 7 presents the typical feed and product water data obtained during
this test. Also shown in Table 7 is the calculated product water at a
91% feed water recovery. It may be seen that even at high recovery (91%)
the product water contained only 0.12 mg/l of iron. However, it may be
pointed out that although the calculated total dissolved solids and iron
concentrations at high recoveries were estimated to be well below the
USPHS drinking water standards, a significantly high amount of manganese
permeated the membranes. Table 7 indicates manganese concentration of
2.3 mg/l at 21% recovery and 4.8 mg/l at 91% recovery. The manganese

in the feed waters was present in the manganous state; its oxidation to
the manganic state is extremely slow below a pH of 9.0. Therefore, even
when all the iron (II)had been converted to iron (III) at a pH of 6.7,
most of the manganese was in the soluble manganesus state only, and
hence, poorer removals were recorded for manganese ion by the RO membranes.
The allowable concentration of manganese in drinking water is only 0.05
mg/1 (USPHS standards). This means that even with a 997 rejection of
the manganese ion by the membranes, its concentration in the permeate
would exceed the drinking water standard limits for any feed waters
containing more than 5 mg/l manganese.

TABLE 7
TYPICAL WATER QUALITY DATA FOR THE IRON SLURRY EXPERIMENT

Water Quality
Feed Water Recovery

Analysis Feed 217 917%*
pH, units 6.7 6.2 -
Total Solids 2100 140 305
Total Hardness as CaCO3 1200 85 197
Calcium 280 23 49
Magnesium 120 8.5 18
Manganese 22.5 2.3 4.8
Sulfate 1300 99 213
Total iron 125 0.05 0.12
Ferrous iron <0).05 <0.05 <0.10

NOTES : All quantities expressed in mg/l except where noted.
Membrane Type 300 tubular, *Calculated values

29



Additional laboratory tests were performed to investigate further
removal of manganese in the pretreatment step, prior to RO. A sample
of simulated AMD was neutralized to pH 7.4 with 170 mg/1 lime as CaO.
After aeration for 30 minutes and settling, the AMD contained less
than 0.05 mg/l total iron. Manganese was also reduced to 14 mg/l. It
was therefore demonstrated that although effective iron removal

could be obtained by this treatment method, the removal of manganese
was not very effective at neutral pH values. It was also determined
that the oxidation of manganese (II) was extremely slow without the
ald of an oxidizing agent other than molecular oxvgen. The reduction
of manganese to the level of about 5 mg/l is necessary to obtain a
product water from RO meeting the USPHS Standard of 0.05 mg/1 Mn.

This is assuming a 97-99% rejection of manganese by the RO membrane.
This level of rejection is possible with existing RO membranes. In an
effort to reduce the manganese level to the desired value of 5 mg/l
and also keep the pH below seven (the upper limit of cellulose acetate
membranes), a series of chlorine oxidation tests were performed.
Samples of previously neutralized and settled AMD were treated with
varying amounts of calcium hypochlorite. The samples were then mixed
for two hours, filtered and analyzed for residual manganese. The
results are shown in Table 8. It can be seen that a large dosage of
hypochlorite was needed to oxidize most of the manganese in two hours,

However, the high chlorine residual remaining makes this type treatment
undesirable.

TABLE 8

MANGANLISE REMOVAL WITHOUT pll ADJUSTMENT

Hypochlorite Residual Final
Dosage Manganese pH
_(mp/1) _(mg/1) Units

5 1n 6.7
10 9.5 6.3
15 7.6 5.8
20 6.5 5.5
44 1.0 5.6

Additional tests using potassium permanganate demonstrated that a dosage
of 10 mg/1 followed by 1/2 hour aeration at pil 7.0 would reduce the ’
manganese to less than 1 mg/l. It was also found that neutralization

to a pH of 9.5 would also reduce the manganese to about 1 mg/l. The
permanganate method is preferred to the lime method, since pH 9.5 is
above the working range of the RO membranes and would require addition-
al pH adjustment, and addition of excess lime would present potential
CaSO, scaling problems in the RO unit.

30



Another limitation on the treatment of acid mine drainage bhv this
process scheme may be the attalnment of higher feed water recoveries.
It was found that when the iron slurry feed was concentrated fourfold
by recycling the brine and wasting the permeate, calcium sulfate precip-
itate was observed in the brine. It is indicated that the maximum
permissible feed recoveries without the calcium sulfate precipitation
might be limited in the range of 75-807 in actual full size plant
operation.

It was concluded that this scheme was not feasible based on the fact
that possible membrane damage occurred and potential CaS0y, scaling
problems were produced.

Treatment Method C - Preneutralization and Settling

The third and final flow scheme preoxidizes the iron and manganese as
discussed in Method B, but also provides for the removal of the
precipitated compounds in a settling basin. This scheme is presented
in Figure 10. The overflow from the settling basin is then processed
bv the RO unit. As in the previous method, the RO product waters

would be suitable for potable use after chlorination. The concentrate
from the RO unit may then be recycled to a limited extent as discussed
for Method A, Table 9 presents a summary of the data taken on neutral-
ized and settled AMD. All three units were operated on this feed water.
It may be seen that the hollow fiber and spiral wound units gave
comparable product water quality. The tubular unit gave considerably
poorer water quality due to previous damage to these membranes while
operating on an industrial waste. The expected water qualityv from the
tubular unit would be very close to the tubular data shown in Table 3
if undamaged membranes had been utilized. If potassium permanganate
were utilized during neutralization the product waters from this treat-
ment method would meet USPHS standards.

Treatment of the brine would not be required as in Method A", Figure 7,
since the brine would already be neutralized, Recycling of any liquid
streams back through the RO to reduce the volume of liquid for ultimate
disposal would require the same consideration as disucssed for Method A.
Method 'C', Figure 10, also presents a potential CaSO, scaling problem,
if lime is used to neutralize. This has to be considered a disadvantage
for this method.

31



Underflow

Neutralization
_&_h and Oxidation | I— Settling Tank i Lagoon
AMD of Fe and Mn
Overflow Overflow
Excess Overflow
Granular to Disposal
Filter 1. Stream
2. Deep Mines
Underflow
Ultimate Disposal
Disposal through Lagoon 1. Strip Mines
for CaSO4 Removal 2. Deep Mines
Product
' Water

Concentrate Reverse Osmosis | _gumd Chlorination

4

Drinking Water

FIGURE 10

ALTERNATE AMD TREATMENT SCHEME - METHOD C, PRENEUTRALIZATION & SETTLING



TABLE 9

OPERATIONAL DATA FOR METIIOD C
(FIGURE 10)

Spiral Wound Unit Tubular Unit Hollow Fiber Unit
Feed Product Feed Product Feed Product
Quality Quality Ouality Quality Ouality Quality
me /1 mg/1 ng/1 mg/1 mg/1 mg/1
Iron 0.2 0.05 0.2 0.05 0.2 0.02
Calcium 272 4,0 280 20 280 4,4
Magnesium 106 1.0 116 9.2 106 2.0
Manganese 14 0.2 14 1.4 13.6 0.2
Sulfate 1200 8 1250 88 1300 20
TDS 1691 29 1709 153 1701 25
pH 6.7 - 6.7 —-- 6.7 -
NOTES:
Pressure 600 psig 600 psig 400 psig
Feed Flow 4,62 gpm 1.08 gpm 2.65 gpm
Brine Flow 2.76 gpm 0.71 gpm 1.55 gpm
Membrane Area 150 sq ft 42 sq ft 1900 sq ft
Flux 22.8 @ 77°F 11.7 gsfd @ 77°F 1.2 gsfd @ 77°F
Run Length 3.0 hours 4.0 hours 4.5 hours
Recovery 40.47% 34,47 41%
Date 16 Dec. '70 17 Dec. '70 18 Dec., '70

Note: Simulated AMD was neutralized and settled

33



SECTION VI

DESCRIPTION OF FIELD DEMONSTRATION SYSTEM

The laboratory investigation phase provided the necessary process
information which was the basis for the field evaluation system design.
The most significant conclusion from the laboratory work was that the
cause of the previously encountered iron fouling was a result of
bacterial oxidation of ferrous iron and subsequent precipitation on
the membrane surface. It was theorized that to eliminate this source
of fouling disinfection of the AMD was required. After considering
various process problems based on the laboratory work and the work of
others (4), a flow sheet was selected. A schematic diagram of the flow
sheet may be seen in Figure l11. A photograph of the system is shown
in Figure 12,

The feed water was pumped into the treatment system utilizing a PVC
centrifugal pump (Item 1, Figure 12). This pump had a capacity of

15 gpm at 30 psi discharge pressure. This pressure was sufficient to
route the feed water through the pretreatment system. This systen
consisted of a pressure sand filter which utilized 18 inches of filter
sand with an effective size of 0.45 to 0.55 mm supported on 8 inches
of gravel plus 1/4 inch, minus 5/16 inch size. From the sand filter
the water flowed through two standard 9%'" x 2% cartridge filters in
parallel (Item 2, Figure 12). The function of the dual filtration
system was to remove any suspended material, including bacteria, which
might foul the RO membranes. The feed AMD after filtration was passed
through an ultraviolet light sterilizer (Item 3, Figure 12), The
sterilizer was a standard model 1000-S manufactured by Ultradynamics
Corp. This unit provided an excess of 30,000 micro-watt seconds per
sq c¢m of 2537 angstrom ultraviolet light and meets all U.S. Department
of Health requirements for UV light purification equipment. The unit
was equipped with two 15 watt UV bulbs. The volume of the radiation
chamber was 8.05 gallons., Maximum depth of the radiated liquid was